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oo o MILL TEST CERTIFICATE "N STEEL

COMMODITY(RIZY : ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 EMNER: ?U%}%QM 22 QBEE -JUSUI .
- - o 708, ‘Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(RIZ 7)) —— CUSTOMER(D 24 AD): AUFT )
Hydrostatic Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWCT Test( C)
TYPE TOTAL Tos TersieStergth | vied | Y/R Max, Gifllimpact Te={X:) 0
OF SZE PCS WEGHT LENGTH [SPec. oo | Wed | Stengh | Rate | EL Vale Absorbed EnergyJoue) Shea| ~ ShearAreal’)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time| #2 Area
END (212 xS Hx20)) 2| MPa | MPa [ MPa | % % |*3 %3 ) 1 23 |amfen| 1 [ 2]aw
Min a5 | 415 | 200 el
x = KG] M Psl [sect— size
1 =) 0= L Mex. Ciiteria : In the case of 10x10)
1 EB BE 12 X0312" X 6.150 M 50 18970 3075 PBA02 | 1020 | 5 T| a4 513 375 45
2 EB BE 12 X 0312" X 6.150 M 60 2,764 369 pa7670 | 1030 | 5 T| 45 510 369 )
3 €8 BE 12 X0312" X 6.150 M 60 2,764 369 pere4 | 1030 | 5 T| 41 519 374 3
TOTAL 170 64,498 10455
Chermical Compostion(%) 2:x100 3:x 1000 4:x 10000 Zn-Coaling Test HC-Test HIC Test Remark
spec| [ c|s | Mlp s |a|n]|a|m|v | Zn Coating | CoppSule | o8P0 1 i | o | s PSS Tyee of oo enck@®)
No.| HeatNo. wal 2122133 lz21z22]3]3]3 Time | Restt | psi % | % | % EBERW Black BE:Bevel End
] %2) L: Longitudinal, T: Transverse
M) %3) B: Base, W: Weld Line, H: Heat Affected Zone
Vex. 20 20 | 50 | 45 | 40 | 40 | 40 | 150 | 8 | 1000
1| Pease H| 6 | 2 [ ]| 17] 5 %4) H: Heat{Ladle) Analyss, P: Product Analysis
3%7) For each reduction of 0.01% below the specified C max.
ple |3 |m|w]|s ] 1|1 |2]2]z2]a an increase of 0.06% Mn above the specified max.
Ple 3| ™S [ 11 ]2]2]2]4® wilbe permitted Up to a max. of 1.65%
2| P878I0 H|l 6 | 1|7 ]12]5 #10) CM3=CuNHCr+ MoV
P57 118 | 1|53 1 2 2 12 |7 3 SPEC YEAR — ASTM A53(2012ED)
pl7 1| |B|6e|l3]|1]|2]2]2]|mn
3| Prero H 6 | 1 || 12|86
pl7 |1 |mm|B|ls5]|3]|1|2]l2|1]mwn
pl7 |1 |m|wB]|s5]3]|1|2]2]z2]|mn
Nor—Destrucive Test Patering/ s
Heat Treatment LD Bending Test Vsual & Dimension
GOOD GOOD GOOD GOOD
2 HE2 23 A0 gAdUSE ESeLIch
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACOORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
* 2 2ASHM0 OIS RS2 AIRA| 1A 21D LAE 4 ACH, ZAISYA 2L.BZA| AIRM 9IZ2 20/22 ol & USLICL
SURVEYOR

* B AMEYME HEY HARMHMAMY BY HEHZHEH S8 AHZYUG. MA2M9 WE2 SN DHELHAM &I5HA £ ASUC.(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : ‘QReal’




